
OWNER'S MANUAL

SERIES 10
INSTALLATION, OPERATION, MAINTENANCE & PARTS

NOTE: MANUAL including SPECIFICATIONS, subject to change without notice.
All ratings specified are based on structural factors only,

not vehicle capacities or capabilities.

Carriers & Wreckers
7320 W. Market Street

Mercer, PA  16137
Phone (724) 981-7500 • FAX (724) 981-4425

Toll Free (800) 886-6400
http://www.chevroninc.com

PART NO. OMC1000

OWNER'S MANUAL

SERIES 10
INSTALLATION, OPERATION, MAINTENANCE & PARTS

NOTE: MANUAL including SPECIFICATIONS, subject to change without notice.
All ratings specified are based on structural factors only,

not vehicle capacities or capabilities.

Carriers & Wreckers
7320 W. Market Street

Mercer, PA  16137
Phone (724) 981-7500 • FAX (724) 981-4425

Toll Free (800) 886-6400
http://www.chevroninc.com

PART NO. OMC1000



REF PART # DESCRIPTION QPU

1 1A8002 INTERNAL SADDLE 1
2 1A821S SADDLE SHIM 2
3 1A825 FRAME MOUNTING BRACKET 2
4 1A828A INBOARD SADDLE TILT PIN 2
5 13068 PIN - TILT CYLINDER BASE 2
6 17198 HINGE PIN - 1-1/2 x 36 1
7 17500 HINGE ANGLE 1
8 721092 CYLINDER - CARRIER TILT 2
9 81451 BOLT 1/2-20 UNF x 3 GRADE 5 2
10 83324 NYLON LOCK NUT 1/2-20 UNF 2
11 84680 PIN EYE 2

Section V - PARTS
INBOARD TILT CYLINDERS

V-1

REF PART # DESCRIPTION QPU

1 1A8002 INTERNAL SADDLE 1
2 1A821S SADDLE SHIM 2
3 1A825 FRAME MOUNTING BRACKET 2
4 1A828A INBOARD SADDLE TILT PIN 2
5 13068 PIN - TILT CYLINDER BASE 2
6 17198 HINGE PIN - 1-1/2 x 36 1
7 17500 HINGE ANGLE 1
8 721092 CYLINDER - CARRIER TILT 2
9 81451 BOLT 1/2-20 UNF x 3 GRADE 5 2
10 83324 NYLON LOCK NUT 1/2-20 UNF 2
11 84680 PIN EYE 2

Section V - PARTS
INBOARD TILT CYLINDERS

V-1



V-2

Section V - PARTS
OUTBOARD TILT CYLINDERS

REF PART # DESCRIPTION QPU

1 1A730L 18 INCH OUTBOARD TILT SADDLE-LEFT 1
2 1A730R 18 INCH OUTBOARD TILT SADDLE - RIGHT 1
3 1A735 OUTBOARD TILT CYLINDER KEEP PIN 4
4 17198 HINGE PIN - 1-1/2 x 36 1
5 17500 HINGE ANGLE 1
6 721092 CYLINDER - CARRIER TILT 2
7 81451 BOLT 1/2-20 UNF x 3 GRADE 5 2
8 83324 NYLON LOCK NUT 1/2-20 UNF 2

V-2

Section V - PARTS
OUTBOARD TILT CYLINDERS

REF PART # DESCRIPTION QPU

1 1A730L 18 INCH OUTBOARD TILT SADDLE-LEFT 1
2 1A730R 18 INCH OUTBOARD TILT SADDLE - RIGHT 1
3 1A735 OUTBOARD TILT CYLINDER KEEP PIN 4
4 17198 HINGE PIN - 1-1/2 x 36 1
5 17500 HINGE ANGLE 1
6 721092 CYLINDER - CARRIER TILT 2
7 81451 BOLT 1/2-20 UNF x 3 GRADE 5 2
8 83324 NYLON LOCK NUT 1/2-20 UNF 2



V-3

REF PART # DESCRIPTION QPU

1 364002 BODY LOCK WELDMENT 1
2 36315L BODY LOCK HOLD-DOWN (LEFT) 1
3 36315R BODY LOCK HOLD-DOWN (RIGHT) 1
4 364062 MOUNTING BRACKET 2
5 81438 BOLT, HHCS 1/-2-20 x 1-3/4 6
6 83324 NYLON LOCK NUT, 1/2-20 ZP 6
7 82310 FLAT WASHER, 1/2 ZP 4
8 81520 BOLT, HHCS 5/8-11 x 2 ZP GRADE 5 4
9 83411 NYLON LOCK NUT, 5/8-11 ZP 4
10 82410 FLAT WASHER, 5/8 ZP 8
11 81517 CARRIAGE BOLT, 5/8-11 x 1-3/4 ZP GRADE 5 4
12 36310 HOLD-DOWN WHEEL 2
13 83610 NYLON LOCK NUT, 7/8-14 ZP 2
14 82710 FLAT WASHER 1 ID x 1-1/2 OD 4

Section V - PARTS
BODY LOCK

V-3

REF PART # DESCRIPTION QPU

1 364002 BODY LOCK WELDMENT 1
2 36315L BODY LOCK HOLD-DOWN (LEFT) 1
3 36315R BODY LOCK HOLD-DOWN (RIGHT) 1
4 364062 MOUNTING BRACKET 2
5 81438 BOLT, HHCS 1/-2-20 x 1-3/4 6
6 83324 NYLON LOCK NUT, 1/2-20 ZP 6
7 82310 FLAT WASHER, 1/2 ZP 4
8 81520 BOLT, HHCS 5/8-11 x 2 ZP GRADE 5 4
9 83411 NYLON LOCK NUT, 5/8-11 ZP 4
10 82410 FLAT WASHER, 5/8 ZP 8
11 81517 CARRIAGE BOLT, 5/8-11 x 1-3/4 ZP GRADE 5 4
12 36310 HOLD-DOWN WHEEL 2
13 83610 NYLON LOCK NUT, 7/8-14 ZP 2
14 82710 FLAT WASHER 1 ID x 1-1/2 OD 4

Section V - PARTS
BODY LOCK



V-4

Section V - PARTS
DIRECT MOUNT PUMP - 18 GPM

REF PART # DESCRIPTION QPU

1
2

3
4
5

78007
SI4604-20 x 16
S14603- 20 x 26F
77620
779A7
0909434

18 GPM , 1 IN.15 SPLINE SHAFT, SAE 4-BOLT FLANGE
#16-45 M O-RING x 1-1/4 M NIPPLE
#16 M O-RING x  1-1/4 NIPPLE
1-1/4 O-RING PLUG 900598-20
#16 M O-RING X 3/4 MJIC
PRESSURE TRANSDUCER (OPTIONAL)

1
1
1
2
1
1

V-4

Section V - PARTS
DIRECT MOUNT PUMP - 18 GPM

REF PART # DESCRIPTION QPU

1
2

3
4
5

78007
SI4604-20 x 16
S14603- 20 x 26F
77620
779A7
0909434

18 GPM , 1 IN.15 SPLINE SHAFT, SAE 4-BOLT FLANGE
#16-45 M O-RING x 1-1/4 M NIPPLE
#16 M O-RING x  1-1/4 NIPPLE
1-1/4 O-RING PLUG 900598-20
#16 M O-RING X 3/4 MJIC
PRESSURE TRANSDUCER (OPTIONAL)

1
1
1
2
1
1



REF PART # DESCRIPTION QPU

1 763100 INBOARD OIL RESERVOIR WELDMENT 1
2 76213 FILLER BREATHER CAP 1
3 76270 FILTER ASSEMBLY 1

76271 REPLACEMENT FILTER ELEMENT 1
4 82220 LOCK WASHER 3/8 ZINC PLATE 2
5 812A8 BUTTON HEAD CAP SCREW 3/8-16 UNC x 7/8 SS 2
6 ADPTR202702-16x12 ADAPTOR 202702-16 x 12 1
7 ADPTR900598-8 ADAPTOR 900598-8 (DRAIN PLUG) 1
8 ADPTR2062-20 x 24H 20 x 24 SUCTION HOSE FITTING 90 DEGREES 1
9 ADPTR900598-20 ADAPTOR 900598-20 (DRAIN PLUG 1
10 763106 FRAME WIDTH SHIM 2

Section V - PARTS
INBOARD OIL RESERVOIR GROUP

V-5

REF PART # DESCRIPTION QPU

1 763100 INBOARD OIL RESERVOIR WELDMENT 1
2 76213 FILLER BREATHER CAP 1
3 76270 FILTER ASSEMBLY 1

76271 REPLACEMENT FILTER ELEMENT 1
4 82220 LOCK WASHER 3/8 ZINC PLATE 2
5 812A8 BUTTON HEAD CAP SCREW 3/8-16 UNC x 7/8 SS 2
6 ADPTR202702-16x12 ADAPTOR 202702-16 x 12 1
7 ADPTR900598-8 ADAPTOR 900598-8 (DRAIN PLUG) 1
8 ADPTR2062-20 x 24H 20 x 24 SUCTION HOSE FITTING 90 DEGREES 1
9 ADPTR900598-20 ADAPTOR 900598-20 (DRAIN PLUG 1
10 763106 FRAME WIDTH SHIM 2

Section V - PARTS
INBOARD OIL RESERVOIR GROUP

V-5



REF PART # DESCRIPTION QPU

1 762102W OUTBOARD OIL RESERVOIR WELDMENT 1
2 76213 FILLER BREATHER CAP 1
3 76270 FILTER ASSEMBLY 1

76271 REPLACEMENT FILTER ELEMENT 1
4 82220 LOCK WASHER 3/8 ZINC PLATE 2
5 812A8 BUTTON HEAD CAP SCREW 3/8-16 UNC x 7/8 SS 2
6 ADPTR202702-16x12 ADAPTOR 202702-16 x 12 1
7 ADPTR900598-8 ADAPTOR 900598-8 (DRAIN PLUG) 1
8 ADPTR2062-20 x 24H 20 x 24 SUCTION HOSE FITTING 90 DEGREES 1
9 76280 TANK MOUNTING BRACKET 2
10 81440 BOLT 1/2-20 UNF x 2 GR 5 ZINC PLATED 4
11 83324 NYLON LOCK NUT 1/2-20 UNF ZINC PLATED 4
12 81128 BOLT 5/16-18 UNC x 1-1/4 ZINC PLATE 4
13 82110 FLAT WASHER 5/16 ZINC PLATED 4
14 83125 NLON LOCK NUT 5/16-18 UNC ZINC PLATED 4

Section V - PARTS
OUTBOARD OIL RESERVOIR GROUP

V-6

REF PART # DESCRIPTION QPU

1 762102W OUTBOARD OIL RESERVOIR WELDMENT 1
2 76213 FILLER BREATHER CAP 1
3 76270 FILTER ASSEMBLY 1

76271 REPLACEMENT FILTER ELEMENT 1
4 82220 LOCK WASHER 3/8 ZINC PLATE 2
5 812A8 BUTTON HEAD CAP SCREW 3/8-16 UNC x 7/8 SS 2
6 ADPTR202702-16x12 ADAPTOR 202702-16 x 12 1
7 ADPTR900598-8 ADAPTOR 900598-8 (DRAIN PLUG) 1
8 ADPTR2062-20 x 24H 20 x 24 SUCTION HOSE FITTING 90 DEGREES 1
9 76280 TANK MOUNTING BRACKET 2
10 81440 BOLT 1/2-20 UNF x 2 GR 5 ZINC PLATED 4
11 83324 NYLON LOCK NUT 1/2-20 UNF ZINC PLATED 4
12 81128 BOLT 5/16-18 UNC x 1-1/4 ZINC PLATE 4
13 82110 FLAT WASHER 5/16 ZINC PLATED 4
14 83125 NLON LOCK NUT 5/16-18 UNC ZINC PLATED 4

Section V - PARTS
OUTBOARD OIL RESERVOIR GROUP

V-6



V-7

Section V - PARTS
CONTROL COMPONENTS

REF PART # DESCRIPTION QPU

1 181409 ANTI-TILT ROD GUIDE 1
2 183163 CONTROL BOX HOOD & ARM ASSEMBLY 1
3 33813 ANTI-TILT PLATE 1
4 7A010 PIN & LINK ASSEMBLY 5
5 7A111 CONTROL HANDLE 10
6 7A121 BELL CRANK 5
7 7A5752 HANDLE CROSS ROD 2
8 7A527A CONTROL ROD 27-1/4 5
9 7A536A ANTI-TILT CONTROL ROD 36-1/2 1
10 7A537A CONTROL ROD 36-1/2 4
11 74115 CONTROL VALVE - 5 SPOOL 1
12 81110 BOLT 5/16-18 UNC x 7/8 1
13 812A9 BOLT 3/8-16 UNC x 1 BUTTON HEAD STAINLES 4
14 82110 FLAT WASHER 5/16 2
15 83125 NUT 5/16-18 UNC NYLON LOCK 1
16 83215 NUT 3/8-24 UNF 10
17 84530 CLEVIS 3/8-24 UNF RIGHT HAND THREAD 10
18 84540 CLEVIS 3/8-24 UNF LEFT HAND THREAD 10
19 84620 CLEVIS PIN 3/8 20
20 86062E SNAP-RING 5/8 EXTERNAL 4

V-7

Section V - PARTS
CONTROL COMPONENTS

REF PART # DESCRIPTION QPU

1 181409 ANTI-TILT ROD GUIDE 1
2 183163 CONTROL BOX HOOD & ARM ASSEMBLY 1
3 33813 ANTI-TILT PLATE 1
4 7A010 PIN & LINK ASSEMBLY 5
5 7A111 CONTROL HANDLE 10
6 7A121 BELL CRANK 5
7 7A5752 HANDLE CROSS ROD 2
8 7A527A CONTROL ROD 27-1/4 5
9 7A536A ANTI-TILT CONTROL ROD 36-1/2 1
10 7A537A CONTROL ROD 36-1/2 4
11 74115 CONTROL VALVE - 5 SPOOL 1
12 81110 BOLT 5/16-18 UNC x 7/8 1
13 812A9 BOLT 3/8-16 UNC x 1 BUTTON HEAD STAINLES 4
14 82110 FLAT WASHER 5/16 2
15 83125 NUT 5/16-18 UNC NYLON LOCK 1
16 83215 NUT 3/8-24 UNF 10
17 84530 CLEVIS 3/8-24 UNF RIGHT HAND THREAD 10
18 84540 CLEVIS 3/8-24 UNF LEFT HAND THREAD 10
19 84620 CLEVIS PIN 3/8 20
20 86062E SNAP-RING 5/8 EXTERNAL 4



V-8

Section V - PARTS
CONTROL STATION

REF PART # DESCRIPTION QPU

1 18126L CONTROL PANEL - LEFT 1
2 181274L CONTROL HOOD - LEFT 1

181274KL HOOD KIT - LEFT (PANEL, HOOD, BOLTS & NUTS
3 18126R CONTROL PANEL - RIGHT 1
4 181274R CONTROL HOOD - RIGHT 1

181274KR HOOD KIT - RIGHT (PANEL, HOOD, BOLTS & NUTS)
5 181285W CONTROL ARM WELDMENT 1
6 811A6 BOLT 5/16-18 UNC x 5/8 BUTTON HEAD STAINLESS 12
7 812A7 BOLT 3/8-16 UNC x 3/4 BUTTON HEAD STAINLESS 8
8 82110 FLAT WASHER 5/16 4
9 83125 NUT 5/16-18 UNC NYLON LOCK 12
10 83215 NUT 3/8-16 UNC NYLON LOCK 4
11 18148 AIR SWITCH CONTROL BOX HOOD 1
12 18149L AIR SWITCH  CONTROL PANEL 1
13 18214L CONTROL PANEL I.D. PLATE (DRIVERS SIDE) 1
14 18214R CONTROL PANEL I.D. PLATE (PASS. SIDE) 1
15 18213L STABILIZER OVERLAY PLACARD (OPTIONAL) 1
16 18213R STABILIZER OVERLAY PLACARD (OPTIONAL) 1
17 18221L AIR SHIFT WINCH CONTROL PLACARD 1
18 18145 AIR SWITCH GUARD 1

V-8

Section V - PARTS
CONTROL STATION

REF PART # DESCRIPTION QPU

1 18126L CONTROL PANEL - LEFT 1
2 181274L CONTROL HOOD - LEFT 1

181274KL HOOD KIT - LEFT (PANEL, HOOD, BOLTS & NUTS
3 18126R CONTROL PANEL - RIGHT 1
4 181274R CONTROL HOOD - RIGHT 1

181274KR HOOD KIT - RIGHT (PANEL, HOOD, BOLTS & NUTS)
5 181285W CONTROL ARM WELDMENT 1
6 811A6 BOLT 5/16-18 UNC x 5/8 BUTTON HEAD STAINLESS 12
7 812A7 BOLT 3/8-16 UNC x 3/4 BUTTON HEAD STAINLESS 8
8 82110 FLAT WASHER 5/16 4
9 83125 NUT 5/16-18 UNC NYLON LOCK 12
10 83215 NUT 3/8-16 UNC NYLON LOCK 4
11 18148 AIR SWITCH CONTROL BOX HOOD 1
12 18149L AIR SWITCH  CONTROL PANEL 1
13 18214L CONTROL PANEL I.D. PLATE (DRIVERS SIDE) 1
14 18214R CONTROL PANEL I.D. PLATE (PASS. SIDE) 1
15 18213L STABILIZER OVERLAY PLACARD (OPTIONAL) 1
16 18213R STABILIZER OVERLAY PLACARD (OPTIONAL) 1
17 18221L AIR SHIFT WINCH CONTROL PLACARD 1
18 18145 AIR SWITCH GUARD 1



V-9

REF PART # DESCRIPTION QPU

1 14130H HITCH TUBE-OUTER 1
2 14120 HITCH TUBE-INNER 1
3 15009 TOWBAR 1
4 72133 HITCH LIFT CYLINDER 2
5 72134 HITCH EXTENSION CYLINDER 1
6 15021 TOWBAR BOLT 1
7 83610 7/8 NYLON LOCK NUT 1
8 14518 HITCH/WHEEL LIFT PIVOT PIN 1
9 14519 LIFT CYLINDER PIVOT PIN 1
10 17190 CYLINDER BASE PIN .980 x 5-7/8 SPRING 2
11 72936 CYLINDER BASE PIN .980 x 7-1/8 1
12 72941 CYLINDER ROD PIN .980  x  4-3/4 1
13 86100I SNAP-RING 1.00 INTERNAL 4
14 86100E-1 SNAP-RING 1.00 EXTERNAL-7200 4
15 86125E-1 SNAP-RING 1.25 EXTERNAL-7200 4

Section V - PARTS
HITCH COMPONENTS

V-9

REF PART # DESCRIPTION QPU

1 14130H HITCH TUBE-OUTER 1
2 14120 HITCH TUBE-INNER 1
3 15009 TOWBAR 1
4 72133 HITCH LIFT CYLINDER 2
5 72134 HITCH EXTENSION CYLINDER 1
6 15021 TOWBAR BOLT 1
7 83610 7/8 NYLON LOCK NUT 1
8 14518 HITCH/WHEEL LIFT PIVOT PIN 1
9 14519 LIFT CYLINDER PIVOT PIN 1
10 17190 CYLINDER BASE PIN .980 x 5-7/8 SPRING 2
11 72936 CYLINDER BASE PIN .980 x 7-1/8 1
12 72941 CYLINDER ROD PIN .980  x  4-3/4 1
13 86100I SNAP-RING 1.00 INTERNAL 4
14 86100E-1 SNAP-RING 1.00 EXTERNAL-7200 4
15 86125E-1 SNAP-RING 1.25 EXTERNAL-7200 4

Section V - PARTS
HITCH COMPONENTS



REF PART # DESCRIPTION QPU

1 102412 WHEEL LIFT TUBE - OUTER 1
2 10244 WHEEL LIFT TUBE - INNER 1
3 72133 WHEEL LIFT LIFT CYLINDER 2
4 72127 WHEEL LIFT EXTENSION CYLINDER 1
5 14518 WHEEL LIFT PIVOT PIN 1
6 14519 LIFT CYLINDER PIVOT PIN 1
7 729352 EXTENSION CYLINDER BASE PIN .980 x 9-1/2 1
8 72940 EXTENSION CYLINDER ROD PIN .980 x 6-11/16 1
9 17190 LIFT CYLINDER BASE PIN .980 x 5-7/8 SPRING 2
10 65613 NYLATRON WEAR PAD 2
11 65611 NYLATRON WEAR PAD-GROOVED 1
12 65515 CROSSBAR 1
13 65228 LEAF SPRING 1
14 65435 CROSSBAR PIVOT PIN 1
15 82212 WASHER 3/8 I.D. x 1 O.D. 1
16 812A5 SOCKET HEAD BUTTON - 3/8 x 1/2 1
17 812A9 SOCKET HEAD BUTTON - 3/8 x 1 4
18 63595H NYLATRON WEAR PAD 2
19 86100I SNAP-RING 1.00 INTERNAL 2
20 86100E SNAP-RING 1.00 EXTERNAL 6
21 86125E SNAP-RING 1.25 EXTERNAL 4
22 82220 LOCK WASHER - 3/8 4
23 7B120 GREASE FITTING - 1/4 2
24 65265L WHEEL GRID - LEFT 1
25 65265R WHEEL GRID - RIGHT

V-10

Section V - PARTS
WHEEL LIFT

REF PART # DESCRIPTION QPU

1 102412 WHEEL LIFT TUBE - OUTER 1
2 10244 WHEEL LIFT TUBE - INNER 1
3 72133 WHEEL LIFT LIFT CYLINDER 2
4 72127 WHEEL LIFT EXTENSION CYLINDER 1
5 14518 WHEEL LIFT PIVOT PIN 1
6 14519 LIFT CYLINDER PIVOT PIN 1
7 729352 EXTENSION CYLINDER BASE PIN .980 x 9-1/2 1
8 72940 EXTENSION CYLINDER ROD PIN .980 x 6-11/16 1
9 17190 LIFT CYLINDER BASE PIN .980 x 5-7/8 SPRING 2
10 65613 NYLATRON WEAR PAD 2
11 65611 NYLATRON WEAR PAD-GROOVED 1
12 65515 CROSSBAR 1
13 65228 LEAF SPRING 1
14 65435 CROSSBAR PIVOT PIN 1
15 82212 WASHER 3/8 I.D. x 1 O.D. 1
16 812A5 SOCKET HEAD BUTTON - 3/8 x 1/2 1
17 812A9 SOCKET HEAD BUTTON - 3/8 x 1 4
18 63595H NYLATRON WEAR PAD 2
19 86100I SNAP-RING 1.00 INTERNAL 2
20 86100E SNAP-RING 1.00 EXTERNAL 6
21 86125E SNAP-RING 1.25 EXTERNAL 4
22 82220 LOCK WASHER - 3/8 4
23 7B120 GREASE FITTING - 1/4 2
24 65265L WHEEL GRID - LEFT 1
25 65265R WHEEL GRID - RIGHT

V-10

Section V - PARTS
WHEEL LIFT



V-11

REF PART # DESCRIPTION QPU

1 12614 FRICTION PIN L-ARM STORAGE TUBE 2
2 12615R L-ARM STORAGE TUBE - RIGHT 1
3 12615L L-ARM STORAGE TUBE - LEFT 1
4 65265R WHEEL GRID - RIGHT 1
5 65265L WHEEL GRID - LEFT 1
6 65250R WHEEL RETAINER - RIGHT 1
7 65250L WHEEL RETAINER - LEFT 1
8 65245 REMOVABLE PAN 2
9 84911 5/16 SAFETY SNAP PIN 2
10 84921 T-PIN WITH LANYARD 2
11 65280A RATCHET 2
12 65285 WHEEL STRAP 2

Section V - PARTS
WHEEL LIFT/RELEASABLE L-ARMS

V-11

REF PART # DESCRIPTION QPU

1 12614 FRICTION PIN L-ARM STORAGE TUBE 2
2 12615R L-ARM STORAGE TUBE - RIGHT 1
3 12615L L-ARM STORAGE TUBE - LEFT 1
4 65265R WHEEL GRID - RIGHT 1
5 65265L WHEEL GRID - LEFT 1
6 65250R WHEEL RETAINER - RIGHT 1
7 65250L WHEEL RETAINER - LEFT 1
8 65245 REMOVABLE PAN 2
9 84911 5/16 SAFETY SNAP PIN 2
10 84921 T-PIN WITH LANYARD 2
11 65280A RATCHET 2
12 65285 WHEEL STRAP 2

Section V - PARTS
WHEEL LIFT/RELEASABLE L-ARMS



V-12

Section V - PARTS
PIVOT L-ARM RECEIVER GROUP
              (OPTIONAL)

REF PART # DESCRIPTION QPU

1 659820L PIVOT L-ARM RECEIVER GROUP-LEFT 1
659820R PIVOT L-ARM RECEIVER GROUP-RIGHT (SHOWN) 1

2 659821L PIVOT L-ARM RECEIVER CASTING-LEFT 1
659821R PIVOT L-ARM RECEIVER CASTING-RIGHT (SHOWN) 1

3 659822 L--ARM RECEIVER CASTING PIVOT PIN 1
4 659826 PIVOT LOCK PIN 1
5 659827 LANYARD 1
6 85016 RIVET 1
7 81225 FLAT HEAD SOCKET CAP SCREW 3/8-16 UNC X 1/2 1
8 81226 TAPERED SOCKET CAP SCREW 1/2-13 UNC X 1/2 1
9 659824 7/8 CAM PIN 1
10 89100 CAM PIN SPRING 1
11 659825 T-HANDLE 1
12 84675 ROLL PIN 3/16 X 1 1

V-12

Section V - PARTS
PIVOT L-ARM RECEIVER GROUP
              (OPTIONAL)

REF PART # DESCRIPTION QPU

1 659820L PIVOT L-ARM RECEIVER GROUP-LEFT 1
659820R PIVOT L-ARM RECEIVER GROUP-RIGHT (SHOWN) 1

2 659821L PIVOT L-ARM RECEIVER CASTING-LEFT 1
659821R PIVOT L-ARM RECEIVER CASTING-RIGHT (SHOWN) 1

3 659822 L--ARM RECEIVER CASTING PIVOT PIN 1
4 659826 PIVOT LOCK PIN 1
5 659827 LANYARD 1
6 85016 RIVET 1
7 81225 FLAT HEAD SOCKET CAP SCREW 3/8-16 UNC X 1/2 1
8 81226 TAPERED SOCKET CAP SCREW 1/2-13 UNC X 1/2 1
9 659824 7/8 CAM PIN 1
10 89100 CAM PIN SPRING 1
11 659825 T-HANDLE 1
12 84675 ROLL PIN 3/16 X 1 1



V-13

Section V - PARTS
PIVOT WHEEL GRIDS AND L-ARMS
                (OPTIONAL)

REF PART # DESCRIPTION QPU

1 659811L PIVOT WHEEL GRID-LEFT 1
2 659811R PIVOT WHEEL GRID-RIGHT 1
3 659820L PIVOT L-ARM RECEIVER GROUP-LEFT 1
4 659820R PIVOT L-ARM RECEIVER GROUP-RIGHT 1
5 659822 L-ARM RECEIVER CASTING PIVOT PIN 1
6 659830L LEFT ALUMINUM L-ARM 1
7 659830R RIGHT ALUMINUM L-ARM 1
8 AA009G RUBBER TENSION STRAP WITH S-HOOK 2
9 65286 BASKET STRAP-CAR 2

65287 BASKET STRAP-TRUCK 2

V-13

Section V - PARTS
PIVOT WHEEL GRIDS AND L-ARMS
                (OPTIONAL)

REF PART # DESCRIPTION QPU

1 659811L PIVOT WHEEL GRID-LEFT 1
2 659811R PIVOT WHEEL GRID-RIGHT 1
3 659820L PIVOT L-ARM RECEIVER GROUP-LEFT 1
4 659820R PIVOT L-ARM RECEIVER GROUP-RIGHT 1
5 659822 L-ARM RECEIVER CASTING PIVOT PIN 1
6 659830L LEFT ALUMINUM L-ARM 1
7 659830R RIGHT ALUMINUM L-ARM 1
8 AA009G RUBBER TENSION STRAP WITH S-HOOK 2
9 65286 BASKET STRAP-CAR 2

65287 BASKET STRAP-TRUCK 2



V-14

Section V - PARTS
AUTOGRIP II UNDERLIFT

REF PART # DESCRIPTION QPU

1 102512 OUTER BOOM TUBE 1
2 102522 INNER BOOM TUBE 1
3 72133 LIFT CYLINDER SERIES 10 2

72135 LIFT CYLINDER SERIES 12/14 2
4 72136 EXTENSION CYLINDER 1
5 14518 WHEEL LIFT PIVOT PIN 1

86125E SNAP-RING 1.25 EXTERNAL 2
6 14519 LIFT CYLINDER PIVOT PIN 1

86125E SNAP-RING 1.25 EXTERNAL 2
7 72940 EXTENSION CYLINDER PIN .980 x 6-5/8 1

86100I SNAP-RING 1.00 INTERNAL 2
8 17190 LIFT CYLINDER PIN .980 x 5-7/8 2

86100E SNAP-RING 1.00 INTERNAL 4
9 65613 NYLATRON WEAR PAD 2
10 63595 NYLATRON WEAR PAD 1
11 63595H NYLATRON WEAR PAD 1
12 69757 HOSE TRACK 1
13 64304R RUBBER PAD 2
14 64304C HOSE CLAMP PLATE 2

81103 BOLT 1/4-20 x 3/4 2
15 812AP SOCKET HEAD BUTTON - 3/8 x 1 4
16 82220 LOCK WASHER - 3/8 4
17 7B120 GREASE FITTING - 1/4 2

V-14

Section V - PARTS
AUTOGRIP II UNDERLIFT

REF PART # DESCRIPTION QPU

1 102512 OUTER BOOM TUBE 1
2 102522 INNER BOOM TUBE 1
3 72133 LIFT CYLINDER SERIES 10 2

72135 LIFT CYLINDER SERIES 12/14 2
4 72136 EXTENSION CYLINDER 1
5 14518 WHEEL LIFT PIVOT PIN 1

86125E SNAP-RING 1.25 EXTERNAL 2
6 14519 LIFT CYLINDER PIVOT PIN 1

86125E SNAP-RING 1.25 EXTERNAL 2
7 72940 EXTENSION CYLINDER PIN .980 x 6-5/8 1

86100I SNAP-RING 1.00 INTERNAL 2
8 17190 LIFT CYLINDER PIN .980 x 5-7/8 2

86100E SNAP-RING 1.00 INTERNAL 4
9 65613 NYLATRON WEAR PAD 2
10 63595 NYLATRON WEAR PAD 1
11 63595H NYLATRON WEAR PAD 1
12 69757 HOSE TRACK 1
13 64304R RUBBER PAD 2
14 64304C HOSE CLAMP PLATE 2

81103 BOLT 1/4-20 x 3/4 2
15 812AP SOCKET HEAD BUTTON - 3/8 x 1 4
16 82220 LOCK WASHER - 3/8 4
17 7B120 GREASE FITTING - 1/4 2



REF PART
NO. NUMBER DESCRIPTION QTY

1 644002 CROSSBAR WELDMENT
2 644352CL WHEEL RETAINER - LEFT 1
3 644352CR WHEEL RETAINER - RIGHT 1
4 644432 WHEEL RETAINER CYLINDER PIN 2
5 644452 ARM PIVOT PIN 2
6 697402L WHEEL SPACER - LEFT 1
7 697402R WHEEL SPACER - RIGHT 1
8 644292 HOSE GUARD 2
9 64327 SCREW-PLUG CROSSBAR DETENT 2
10 644402 CROSSBAR PIN 1
11 862501 SNAP RING 2.500 INCH INTERNAL 1
12 720152L WHEEL RETAINER CYLINDER - LEFT 1
13 720152R WHEEL RETAINER CYLINDER - RIGHT 1
14 727162 L-ARM CYLINDER END BLOCK 2
15 84291 T-PIN 5/8  x 3 2
16 87440 AUTOGRIP ARM CHAIN 4

81127 5/16 x 1-1/4 SHOULDER SHCS 1/4-20 UNC 4
83105 1/4-20 UNC NYLON LOCK NUT 4

17 812A5 3/8 ALLEN BOLT 2
18 83411 5/8 NYLON LOCK NUT 4
19 83520 3/4 NYLON LOCK NUT 2
20 64441 CHAIN CLEVIS 4

81126 5/16 x 1 SHOULDER SHCS 1/4-20 UNC 4
83105 1/4-20 UNC NYLON LOCK NUT 4

21 82110 5/16 FLAT WASHER 2
22 86100I SNAP-RING 1.000 INCH INTERNAL 2
23 65286 BASKET TIRE STRAP - AUTO 2

66287 BASKET TIRE STRAP - TRUCK 2

V-15

Section V - PARTS
AUTOGRIP II COMPONENTS

REF PART
NO. NUMBER DESCRIPTION QTY

1 644002 CROSSBAR WELDMENT
2 644352CL WHEEL RETAINER - LEFT 1
3 644352CR WHEEL RETAINER - RIGHT 1
4 644432 WHEEL RETAINER CYLINDER PIN 2
5 644452 ARM PIVOT PIN 2
6 697402L WHEEL SPACER - LEFT 1
7 697402R WHEEL SPACER - RIGHT 1
8 644292 HOSE GUARD 2
9 64327 SCREW-PLUG CROSSBAR DETENT 2
10 644402 CROSSBAR PIN 1
11 862501 SNAP RING 2.500 INCH INTERNAL 1
12 720152L WHEEL RETAINER CYLINDER - LEFT 1
13 720152R WHEEL RETAINER CYLINDER - RIGHT 1
14 727162 L-ARM CYLINDER END BLOCK 2
15 84291 T-PIN 5/8  x 3 2
16 87440 AUTOGRIP ARM CHAIN 4

81127 5/16 x 1-1/4 SHOULDER SHCS 1/4-20 UNC 4
83105 1/4-20 UNC NYLON LOCK NUT 4

17 812A5 3/8 ALLEN BOLT 2
18 83411 5/8 NYLON LOCK NUT 4
19 83520 3/4 NYLON LOCK NUT 2
20 64441 CHAIN CLEVIS 4

81126 5/16 x 1 SHOULDER SHCS 1/4-20 UNC 4
83105 1/4-20 UNC NYLON LOCK NUT 4

21 82110 5/16 FLAT WASHER 2
22 86100I SNAP-RING 1.000 INCH INTERNAL 2
23 65286 BASKET TIRE STRAP - AUTO 2

66287 BASKET TIRE STRAP - TRUCK 2

V-15

Section V - PARTS
AUTOGRIP II COMPONENTS



V-16

REF PART # DESCRIPTION QPU

1 35A044 JXL CAB PROTECTOR - 44 INCHES 1
35A046 JXL CAB PROTECTOR - 46 INCHES 1
35A048 JXL CAB PROTECTOR - 48 INCHES 1
35A050 JXL CAB PROTECTOR - 50 INCHES 1
35A052 JXL CAB PROTECTOR - 52 INCHES 1
35A056 JXL CAB PROTECTOR - 56 INCHES 1
35A060 JXL CAB PROTECTOR - 60 INCHES 1

2 35AS44 JXL WINDOW SCREEN PANEL - 44 INCHES 1
35AS46 JXL WINDOW SCREEN PANEL - 46 INCHES 1
35AS48 JXL WINDOW SCREEN PANEL - 48 INCHES 1
35AS50 JXL WINDOW SCREEN PANEL - 50 INCHES 1
35AS52 JXL WINDOW SCREEN PANEL - 52 INCHES 1
35AS56 JXL WINDOW SCREEN PANEL - 56 INCHES 1
35AS60 JXL WINDOW SCREEN PANEL - 60 INCHES 1

3 81275 BOLT 3/8-16 UNC x 3 GR 5 ZINC PLATED 4
4 81232 BOLT 3/8-16 UNC x 1-1/4 GR 5 ZINCH PLATED 2
5 82210 FLAT WASHER, 3/8 ZINC PLATED 12
6 83211 NYLON LOCK NUT 3/8-16 UNC, ZINC PLATED 6

Section V - PARTS
JXL CAB PROTECTOR

V-16

REF PART # DESCRIPTION QPU

1 35A044 JXL CAB PROTECTOR - 44 INCHES 1
35A046 JXL CAB PROTECTOR - 46 INCHES 1
35A048 JXL CAB PROTECTOR - 48 INCHES 1
35A050 JXL CAB PROTECTOR - 50 INCHES 1
35A052 JXL CAB PROTECTOR - 52 INCHES 1
35A056 JXL CAB PROTECTOR - 56 INCHES 1
35A060 JXL CAB PROTECTOR - 60 INCHES 1

2 35AS44 JXL WINDOW SCREEN PANEL - 44 INCHES 1
35AS46 JXL WINDOW SCREEN PANEL - 46 INCHES 1
35AS48 JXL WINDOW SCREEN PANEL - 48 INCHES 1
35AS50 JXL WINDOW SCREEN PANEL - 50 INCHES 1
35AS52 JXL WINDOW SCREEN PANEL - 52 INCHES 1
35AS56 JXL WINDOW SCREEN PANEL - 56 INCHES 1
35AS60 JXL WINDOW SCREEN PANEL - 60 INCHES 1

3 81275 BOLT 3/8-16 UNC x 3 GR 5 ZINC PLATED 4
4 81232 BOLT 3/8-16 UNC x 1-1/4 GR 5 ZINCH PLATED 2
5 82210 FLAT WASHER, 3/8 ZINC PLATED 12
6 83211 NYLON LOCK NUT 3/8-16 UNC, ZINC PLATED 6

Section V - PARTS
JXL CAB PROTECTOR



V-17

REF PART # DESCRIPTION QPU

1 3512046 MODEL F CAB PROTECTOR - 46 INCHES 1
3512048 MODEL F CAB PROTECTOR - 48 INCHES 1
3512050 MODEL F CAB PROTECTOR - 50 INCHES 1
3512052 MODEL F CAB PROTECTOR - 52 INCHES 1
3512056 MODEL F CAB PROTECTOR - 56 INCHES 1
3512060 MODEL F CAB PROTECTOR - 60 INCHES 1
3512063 MODEL F CAB PROTECTOR - 63 INCHES 1
3512068 MODEL F CAB PROTECTOR - 68 INCHES 1

2 35246WS MODEL F WINDOW SCREEN PANEL - 46 INCHES 1
35248WS MODEL F WINDOW SCREEN PANEL - 48 INCHES 1
35250WS MODEL F WINDOW SCREEN PANEL - 50 INCHES 1
35252WS MODEL F WINDOW SCREEN PANEL - 52 INCHES 1
35256WS MODEL F WINDOW SCREEN PANEL - 56 INCHES 1
35260WS MODEL F WINDOW SCREEN PANEL - 60 INCHES 1
35263WS MODEL F WINDOW SCREEN PANEL - 63 INCHES 1
35268WS MODEL F WINDOW SCREEN PANEL - 68 INCHES 1

3 81275 BOLT 3/8-16 UNC x 3 GR 5 ZINC PLATED 4
4 81232 BOLT 3/8-16 UNC x 1-1/4 GR 5 ZINCH PLATED 3
5 82210 FLAT WASHER, 3/8 ZINC PLATED 14
6 83211 NYLON LOCK NUT 3/8-16 UNC, ZINC PLATED 7

Section V - PARTS
MODEL F CAB PROTECTOR (SHORT FOOT)

V-17

REF PART # DESCRIPTION QPU

1 3512046 MODEL F CAB PROTECTOR - 46 INCHES 1
3512048 MODEL F CAB PROTECTOR - 48 INCHES 1
3512050 MODEL F CAB PROTECTOR - 50 INCHES 1
3512052 MODEL F CAB PROTECTOR - 52 INCHES 1
3512056 MODEL F CAB PROTECTOR - 56 INCHES 1
3512060 MODEL F CAB PROTECTOR - 60 INCHES 1
3512063 MODEL F CAB PROTECTOR - 63 INCHES 1
3512068 MODEL F CAB PROTECTOR - 68 INCHES 1

2 35246WS MODEL F WINDOW SCREEN PANEL - 46 INCHES 1
35248WS MODEL F WINDOW SCREEN PANEL - 48 INCHES 1
35250WS MODEL F WINDOW SCREEN PANEL - 50 INCHES 1
35252WS MODEL F WINDOW SCREEN PANEL - 52 INCHES 1
35256WS MODEL F WINDOW SCREEN PANEL - 56 INCHES 1
35260WS MODEL F WINDOW SCREEN PANEL - 60 INCHES 1
35263WS MODEL F WINDOW SCREEN PANEL - 63 INCHES 1
35268WS MODEL F WINDOW SCREEN PANEL - 68 INCHES 1

3 81275 BOLT 3/8-16 UNC x 3 GR 5 ZINC PLATED 4
4 81232 BOLT 3/8-16 UNC x 1-1/4 GR 5 ZINCH PLATED 3
5 82210 FLAT WASHER, 3/8 ZINC PLATED 14
6 83211 NYLON LOCK NUT 3/8-16 UNC, ZINC PLATED 7

Section V - PARTS
MODEL F CAB PROTECTOR (SHORT FOOT)



Section V-PARTS
38 INCH FRAME MOUNTED PYLON

 DODGE/FORD

V-18

Section V- PARTS
38 INCH FRAME MOUNTED PYLON

DODGE/FORD

V-18

1
2
3
4
5

1
1
1
1
1

0809619-38D
0752169L
0752169R
0751301L-2013
0751301R

FRAME MOUNTED PYLON-DODGE
FORD F550 FMP MOUNTING ANGLE - LEFT
FORD F550 FMP MOUNTING ANGLE - RIGHT
2013 DODGE FRAME MOUNTING ANGLE - LEFT
2011 DODGE FRAME MOUNTING ANGLE - RIGHT

REF PART # DESCRIPTION QPU
1
2
3
4
5

1
1
1
1
1

0809619-38D
0752169L
0752169R
0751301L-2013
0751301R

FRAME MOUNTED PYLON-DODGE
FORD F550 FMP MOUNTING ANGLE - LEFT
FORD F550 FMP MOUNTING ANGLE - RIGHT
2013 DODGE FRAME MOUNTING ANGLE - LEFT
2011 DODGE FRAME MOUNTING ANGLE - RIGHT

REF PART # DESCRIPTION QPU



Section V-PARTS
2013 DODGE FRAME REINFORCEMENTS

& FRAME MOUNTED PYLON BRACKETS

V-19

1
2
3
4

5
6
7

8
9
10

1
1
1
1

12
24
12

26
52
26

0751301L-2013
0751301R
0809869L
0809569R

-
-
-
-

0940321
-
-
-

DODGE FRAME MOUNTING ANGLE - LEFT
DODGE FRAME MOUNTING ANGLE - RIGHT
DODGE REINFORCEMENT ANGLE WLDMT - LEFT
DODGE REINFORCEMENT ANGLE WLDMT - RIGHT
BOLT KIT, DODGE FRAME MOUNTING ANGLE
BOLT, HHCS 5/8-11 UNC x 2
FLAT WASHER 5/8
NYLON LOCK NUT 5/8-11 UNC
BOLT KIT, DODGE FRAME REINFORCEMENT
BOLT, HHCS 7/16-14 UNC x  1-3/4
FLAT WASHER 7/16
NYLON LOCK NUT 7/16-14 UNC

REF PART # DESCRIPTION QPU

Section V- PARTS
2013 DODGE FRAME REINFORCEMENTS

& FRAME MOUNTED PYLON BRACKETS

V-19

1
2
3
4

5
6
7

8
9

10

1
1
1
1

12
24
12

26
52
26

0751301L-2013
0751301R
0809869L
0809569R

-
-
-
-

0940321
-
-
-

DODGE FRAME MOUNTING ANGLE - LEFT
DODGE FRAME MOUNTING ANGLE - RIGHT
DODGE REINFORCEMENT ANGLE WLDMT - LEFT
DODGE REINFORCEMENT ANGLE WLDMT - RIGHT
BOLT KIT, DODGE FRAME MOUNTING ANGLE
BOLT, HHCS 5/8-11 UNC x 2
FLAT WASHER 5/8
NYLON LOCK NUT 5/8-11 UNC
BOLT KIT, DODGE FRAME REINFORCEMENT
BOLT, HHCS 7/16-14 UNC x  1-3/4
FLAT WASHER 7/16
NYLON LOCK NUT 7/16-14 UNC

REF PART # DESCRIPTION QPU



REF PART # DESCRIPTION QPU

1 346049F FRONT REMOVABLE TUBE RAIL - 2 POST SEE CHART
2 346071F FRONT REMOVABLE TUBE RAIL - 3 POST SEE CHART
3 346095F FRONT REMOVABLE TUBE RAIL - 4 POST SEE CHART
4 346071M MIDDLE REMOVABLE TUBE RAIL - 3 POST SEE CHART
5 346064 REAR REMOVABLE TUBE RAIL - 3 POST SEE CHART

Section V - PARTS
REMOVABLE TUBE SIDE RAILS

BED LENGTH REMOVABLE RAIL COMBINATIONS

17.5 TO 18.5 FT

21 TO 22 FT

19 TO 20.5 FT

REF PART # DESCRIPTION QPU

1 346049F FRONT REMOVABLE TUBE RAIL - 2 POST SEE CHART
2 346071F FRONT REMOVABLE TUBE RAIL - 3 POST SEE CHART
3 346095F FRONT REMOVABLE TUBE RAIL - 4 POST SEE CHART
4 346071M MIDDLE REMOVABLE TUBE RAIL - 3 POST SEE CHART
5 346064 REAR REMOVABLE TUBE RAIL - 3 POST SEE CHART

Section V - PARTS
REMOVABLE TUBE SIDE RAILS

BED LENGTH REMOVABLE RAIL COMBINATIONS

17.5 TO 18.5 FT

21 TO 22 FT

19 TO 20.5 FT

V-20 V-20



V-21

REF PART # DESCRIPTION QPU

1 34B060FL FRONT REMOVABLE BLADE RAIL - 2 POST SEE CHART
2 34B066FL FRONT REMOVABLE BLADE RAIL - 2 POST SEE CHART
3 34B072FL FRONT REMOVABLE BLADE RAIL - 2 POST SEE CHART
4 34B078FL FRONT REMOVABLE BLADE RAIL - 3 POST SEE CHART
5 34B084FL FRONT REMOVABLE BLADE RAIL - 3 POST SEE CHART
6 34B090FL FRONT REMOVABLE BLADE RAIL - 3 POST SEE CHART
7 34B096FL FRONT REMOVABLE BLADE RAIL - 3 POST SEE CHART
8 34B072ML MIDDLE REMOVABLE BLADE RAIL - 3 POST SEE CHART
9 34B096ML MIDDLE REMOVABLE BLADE RAIL - 4 POST SEE CHART
10 34B064RL REAR REMOVABLE BLADE RAIL - 3 POST SEE CHART

Section V - PARTS
REMOVABLE BLADE SIDE RAILS

    BED
LENGTH REMOVABLE RAIL COMBINATIONS

17.5 FT

18.0 FT

18.5 FT

19.0 FT

19.5 FT

20.0 FT

20.5 FT

21.0 FT

21.5 FT

22.0 FT

V-21

REF PART # DESCRIPTION QPU

1 34B060FL FRONT REMOVABLE BLADE RAIL - 2 POST SEE CHART
2 34B066FL FRONT REMOVABLE BLADE RAIL - 2 POST SEE CHART
3 34B072FL FRONT REMOVABLE BLADE RAIL - 2 POST SEE CHART
4 34B078FL FRONT REMOVABLE BLADE RAIL - 3 POST SEE CHART
5 34B084FL FRONT REMOVABLE BLADE RAIL - 3 POST SEE CHART
6 34B090FL FRONT REMOVABLE BLADE RAIL - 3 POST SEE CHART
7 34B096FL FRONT REMOVABLE BLADE RAIL - 3 POST SEE CHART
8 34B072ML MIDDLE REMOVABLE BLADE RAIL - 3 POST SEE CHART
9 34B096ML MIDDLE REMOVABLE BLADE RAIL - 4 POST SEE CHART
10 34B064RL REAR REMOVABLE BLADE RAIL - 3 POST SEE CHART

Section V - PARTS
REMOVABLE BLADE SIDE RAILS

    BED
LENGTH REMOVABLE RAIL COMBINATIONS

17.5 FT

18.0 FT

18.5 FT

19.0 FT

19.5 FT

20.0 FT

20.5 FT

21.0 FT

21.5 FT

22.0 FT



V-22

REF PART # DESCRIPTION QPU

1 19170 TAIL LIGHT HOUSING 1
19500 TAIL LIGHT HOUSING - FOREIGN 1

2 94500 ICC LIGHT 2" ROUND 3
3 94550 GROMMET 2" ROUND 3
4 95500 LIGHT - BACKUP MODEL 45204 2
5 96500 LIGHT - TAIL, STOP, TURN MODEL 45202R 2
6 96550 GROMMET MODEL 45700 4
7 97150 LIGHT - LICENSE PLATE 1
8 98400 TOW LIGHT PLUG-4 PRONG 1

98600 TOW LIGHT PLUG-6 PRONG 1

Section V - PARTS
TAIL LIGHT COMPONENTS

V-22

REF PART # DESCRIPTION QPU

1 19170 TAIL LIGHT HOUSING 1
19500 TAIL LIGHT HOUSING - FOREIGN 1

2 94500 ICC LIGHT 2" ROUND 3
3 94550 GROMMET 2" ROUND 3
4 95500 LIGHT - BACKUP MODEL 45204 2
5 96500 LIGHT - TAIL, STOP, TURN MODEL 45202R 2
6 96550 GROMMET MODEL 45700 4
7 97150 LIGHT - LICENSE PLATE 1
8 98400 TOW LIGHT PLUG-4 PRONG 1

98600 TOW LIGHT PLUG-6 PRONG 1

Section V - PARTS
TAIL LIGHT COMPONENTS



V-23

REF PART # DESCRIPTION QPU

1 12355L MUDFLAP MOUNTING BRACKET 1
12355R MUDFLAP MOUNTING BRACKET 1

2 81110 5/16 x 1 BOLT 8
3 82110 5/16 FLAT WASHER 16
4 83125 5/16 NYLON LOCK NUT 8
5 A1026 MUDFLAP 22 x 26 2

Section V - PARTS
MUDFLAP COMPONENTS

V-23

REF PART # DESCRIPTION QPU

1 12355L MUDFLAP MOUNTING BRACKET 1
12355R MUDFLAP MOUNTING BRACKET 1

2 81110 5/16 x 1 BOLT 8
3 82110 5/16 FLAT WASHER 16
4 83125 5/16 NYLON LOCK NUT 8
5 A1026 MUDFLAP 22 x 26 2

Section V - PARTS
MUDFLAP COMPONENTS



REF PART # DESCRIPTION QPU

1 31A05 RAMSEY WINCH MOUNTING ADAPTOR BLOCK 2
2 71104 RAMSEY WINCH - 8,000 LBS. 11 INCH DRUM 1

71104A RAMSEY WINCH - 8,000 LBS. 11 INCH DRUM, AIRSHIFT 1
3 71901 RAMSEY WINCH MOTOR 1
4 82320 LOCK WASHER 1/2 ZINC PLATED 2
5 81430 BOLT 1/2-13 UNC x 1-1/2 ZINC PLATED 2
6 A90140 ROLLER GUIDE 1
7 A9020 TENSION PLATE HINGE PIN 1
8 83411 NYLON LOCK NUT 5/8-11 UNC ZINC PLATED 2
9 A9021 TENSION PLATE, 8 INCH DRUM 1
10 A9018S TENSION SPRING 40 LB/INCH 2
11 81180 EYE-BOLT 5/16-18 UNC x 1 ZINC PLATED 2
12 82110 FLAT WASHER 5/16 ZINC PLATED 2
13 83125 NYLON LOCK NUT 5/16-18 UNC ZINC PLATED 2
14 83120 NUT 5/16-18 UNC ZINC PLATED 2
15 82220 LOCK WASHER 3/8 ZINC PLATED 4
16 81243 SOCKET HEAD CAP SCREW 3/8-16 UNC x 1-3/4 SS 1
17 81244 SOCKET HEAD CAP SCREW 3/8-16 UNC x 2 SS 3

Section V - PARTS
RAMSEY WINCH GROUP

V-24

REF PART # DESCRIPTION QPU

1 31A05 RAMSEY WINCH MOUNTING ADAPTOR BLOCK 2
2 71104 RAMSEY WINCH - 8,000 LBS. 11 INCH DRUM 1

71104A RAMSEY WINCH - 8,000 LBS. 11 INCH DRUM, AIRSHIFT 1
3 71901 RAMSEY WINCH MOTOR 1
4 82320 LOCK WASHER 1/2 ZINC PLATED 2
5 81430 BOLT 1/2-13 UNC x 1-1/2 ZINC PLATED 2
6 A90140 ROLLER GUIDE 1
7 A9020 TENSION PLATE HINGE PIN 1
8 83411 NYLON LOCK NUT 5/8-11 UNC ZINC PLATED 2
9 A9021 TENSION PLATE, 8 INCH DRUM 1
10 A9018S TENSION SPRING 40 LB/INCH 2
11 81180 EYE-BOLT 5/16-18 UNC x 1 ZINC PLATED 2
12 82110 FLAT WASHER 5/16 ZINC PLATED 2
13 83125 NYLON LOCK NUT 5/16-18 UNC ZINC PLATED 2
14 83120 NUT 5/16-18 UNC ZINC PLATED 2
15 82220 LOCK WASHER 3/8 ZINC PLATED 4
16 81243 SOCKET HEAD CAP SCREW 3/8-16 UNC x 1-3/4 SS 1
17 81244 SOCKET HEAD CAP SCREW 3/8-16 UNC x 2 SS 3

Section V - PARTS
RAMSEY WINCH GROUP

V-24



REF PART # DESCRIPTION QPU

1 71810 REMOTE CLUTCH ROD 1
2 71811 REMOTE CLUTCH MOUNTING BRACKET 1
3 71812 1/2-13 UNC COUPLING 1
4 71813 1/4 UHMW SHIM (FOR STEEL CARRIERS) 1
5 71815 REMOTE CLUTCH SPRING 1
6 81243 3/8 x 1-3/4 UNC BOLT 2
7 82310 1/2 FLAT WASHER 1
8 82320 1/2 LOCK WASHER 1
9 83211 3/8-13 UNC NYLON LOCK NUT 2
10 83311 1/2-13 UNC NUT 1
11 83321 1/2-13 UNC NYLON LOCK NUT 1
12 88105 T-HANDLE 1

84665 5/32 x 1 PLATED ROLL PIN 1

Section V - PARTS
RAMSEY WINCH CLUTCH HANDLE

V-25

REF PART # DESCRIPTION QPU

1 71810 REMOTE CLUTCH ROD 1
2 71811 REMOTE CLUTCH MOUNTING BRACKET 1
3 71812 1/2-13 UNC COUPLING 1
4 71813 1/4 UHMW SHIM (FOR STEEL CARRIERS) 1
5 71815 REMOTE CLUTCH SPRING 1
6 81243 3/8 x 1-3/4 UNC BOLT 2
7 82310 1/2 FLAT WASHER 1
8 82320 1/2 LOCK WASHER 1
9 83211 3/8-13 UNC NYLON LOCK NUT 2
10 83311 1/2-13 UNC NUT 1
11 83321 1/2-13 UNC NYLON LOCK NUT 1
12 88105 T-HANDLE 1

84665 5/32 x 1 PLATED ROLL PIN 1

Section V - PARTS
RAMSEY WINCH CLUTCH HANDLE

V-25



REF PART # DESCRIPTION QPU

1 31025 WARN WINCH MOUNTING PLATE 1
2 71109 WARN WINCH - 9,000 LBS. 8 INCH DRUM, OVERWIND 1

71112 WARN WINCH - 12,000 LBS. 8 INCH DRUM, OVERWIND 1
71115 WARN WINCH - 15,000 LBS. 8 INCH DRUM, OVERWIND 1

3 71885 AIR-SHIFT CLUTCH CYLINDER 1
4 A90209 ROLLER GUIDE 1
5 A9008 TENSION PLATE HINGE PIN 1
6 83411 NYLON LOCK NUT 5/8-11 UNC ZINC PLATED 2
7 A9009N TENSION PLATE, 8 INCH DRUM 1
8 A9018S TENSION SPRING 40 LB/INCH 2
9 81181 EYE-BOLT 5/16-18 UNC x 2 ZINC PLATED 2
10 82110 FLAT WASHER 5/16 ZINC PLATED 2
11 83125 NYLON LOCK NUT 5/16-18 UNC ZINC PLATED 2

Section V - PARTS
WARN WINCH GROUP

V-26

REF PART # DESCRIPTION QPU

1 31025 WARN WINCH MOUNTING PLATE 1
2 71109 WARN WINCH - 9,000 LBS. 8 INCH DRUM, OVERWIND 1

71112 WARN WINCH - 12,000 LBS. 8 INCH DRUM, OVERWIND 1
71115 WARN WINCH - 15,000 LBS. 8 INCH DRUM, OVERWIND 1

3 71885 AIR-SHIFT CLUTCH CYLINDER 1
4 A90209 ROLLER GUIDE 1
5 A9008 TENSION PLATE HINGE PIN 1
6 83411 NYLON LOCK NUT 5/8-11 UNC ZINC PLATED 2
7 A9009N TENSION PLATE, 8 INCH DRUM 1
8 A9018S TENSION SPRING 40 LB/INCH 2
9 81181 EYE-BOLT 5/16-18 UNC x 2 ZINC PLATED 2
10 82110 FLAT WASHER 5/16 ZINC PLATED 2
11 83125 NYLON LOCK NUT 5/16-18 UNC ZINC PLATED 2

Section V - PARTS
WARN WINCH GROUP

V-26



V-27

REF PART # DESCRIPTION QPU

1 71873 REMOTE CLUTCH ROD 1
2 71874 REMOTE HANDLE BRACKET 1
3 81122 5/16-18 UNC x 1-1/2 BOLTS 2
4 82130 5/16 FLAT WASHER 2
5 83125 5/16-18 UNC NYLON LOCK NUT 2
6 83215 3/8-24 UNF NUT 1
7 AA870 HANDLE BRACKET DECAL 1
8 84680 3/16 x 1 SPLIT PIN 1
9 71875 SPRING 1
10 83310 1/2-13 UNC NUT 2
11 82310 1/2 FLAT WASHER 1
12 82220 3/8 STAR WASHER 1
13 83211 3/8-16 UNC NYLON LOCK NUT 2
14 81240 3/8-16 UNC x 1-1/2 BOLT 1
15 82210 3/8 FLAT WASHER 4
16 718731 CLUTCH ROD KNOB 1
17 71872 CLUTCH SHIFTER PLATE 1
18 718732 BALL JOINT ROD END 1

Section V - PARTS
WARN WINCH REMOTE CLUTCH

V-27

REF PART # DESCRIPTION QPU

1 71873 REMOTE CLUTCH ROD 1
2 71874 REMOTE HANDLE BRACKET 1
3 81122 5/16-18 UNC x 1-1/2 BOLTS 2
4 82130 5/16 FLAT WASHER 2
5 83125 5/16-18 UNC NYLON LOCK NUT 2
6 83215 3/8-24 UNF NUT 1
7 AA870 HANDLE BRACKET DECAL 1
8 84680 3/16 x 1 SPLIT PIN 1
9 71875 SPRING 1
10 83310 1/2-13 UNC NUT 2
11 82310 1/2 FLAT WASHER 1
12 82220 3/8 STAR WASHER 1
13 83211 3/8-16 UNC NYLON LOCK NUT 2
14 81240 3/8-16 UNC x 1-1/2 BOLT 1
15 82210 3/8 FLAT WASHER 4
16 718731 CLUTCH ROD KNOB 1
17 71872 CLUTCH SHIFTER PLATE 1
18 718732 BALL JOINT ROD END 1

Section V - PARTS
WARN WINCH REMOTE CLUTCH



V-28

REF PART # DESCRIPTION QPU

1 315210 SLIDE TRACK 1
2 315360 CYLINDER MOUNTING BRACKET 1
3 315335 CYLINDER MOUNTING PIN 2
4 315235 PULLEY PIN 1
5 72A30040 SLIDEWINDER CYLINDER 1
6 315225 CABLE GUIDE 1
7 69125 6 x 1 PULLEY 2
8 711096 SERIES 9 WINCH - 6.5 INCH DRUM 1

711126 SERIES 12 WINCH - 6.5 INCH DRUM 1
9 A90065 CABLE TENSIONER PLATE 1
10 315380 SLIDE CARRIAGE 1
11 315325 CABLE GUIDE 1
12 315330 PULLEY PIN 1
13 315321 CYLINDER SLIDE PAD 1
14 315320 SLIDE PAD 2
15 315323 FRONT SLIDE PAD 1
16 A9018S CABLE TENSIONER SPRING 2
17 7189065 AIR LINE TRANSFER BRACKET 1

Section V - PARTS
HYDRAULIC SLIDEWINDER

V-28

REF PART # DESCRIPTION QPU

1 315210 SLIDE TRACK 1
2 315360 CYLINDER MOUNTING BRACKET 1
3 315335 CYLINDER MOUNTING PIN 2
4 315235 PULLEY PIN 1
5 72A30040 SLIDEWINDER CYLINDER 1
6 315225 CABLE GUIDE 1
7 69125 6 x 1 PULLEY 2
8 711096 SERIES 9 WINCH - 6.5 INCH DRUM 1

711126 SERIES 12 WINCH - 6.5 INCH DRUM 1
9 A90065 CABLE TENSIONER PLATE 1
10 315380 SLIDE CARRIAGE 1
11 315325 CABLE GUIDE 1
12 315330 PULLEY PIN 1
13 315321 CYLINDER SLIDE PAD 1
14 315320 SLIDE PAD 2
15 315323 FRONT SLIDE PAD 1
16 A9018S CABLE TENSIONER SPRING 2
17 7189065 AIR LINE TRANSFER BRACKET 1

Section V - PARTS
HYDRAULIC SLIDEWINDER



V-29

Section V - PARTS
MANUAL SLIDEWINDER

REF PART # DESCRIPTION QPU

1 315210 SLIDE TRACK - SHORT 1
2 315225 CABLE GUIDE 1
3 69125 6 x 1 PULLEY 2
4 315310 SLIDE CARRIAGE 1
5 315325 CABLE GUIDE 1
6 315330 PULLEY PIN 1
7 315323 FRONT SLIDE PAD 1
8 711096 SERIES 9 WINCH - 6.5 INCH DRUM 1

711126 SERIES 12 WINCH - 6.5 INCH DRUM 1
9 A90065 CABLE TENSIONER PLATE 1
10 315320 SLIDE PAD 2
11 315230 PULLEY PIN 1
12 A9018S CABLE TENSIONER SPRING 2
13 7189065 AIR LINE TRANSFER BRACKET 1

V-29

Section V - PARTS
MANUAL SLIDEWINDER

REF PART # DESCRIPTION QPU

1 315210 SLIDE TRACK - SHORT 1
2 315225 CABLE GUIDE 1
3 69125 6 x 1 PULLEY 2
4 315310 SLIDE CARRIAGE 1
5 315325 CABLE GUIDE 1
6 315330 PULLEY PIN 1
7 315323 FRONT SLIDE PAD 1
8 711096 SERIES 9 WINCH - 6.5 INCH DRUM 1

711126 SERIES 12 WINCH - 6.5 INCH DRUM 1
9 A90065 CABLE TENSIONER PLATE 1
10 315320 SLIDE PAD 2
11 315230 PULLEY PIN 1
12 A9018S CABLE TENSIONER SPRING 2
13 7189065 AIR LINE TRANSFER BRACKET 1



V-230

Section V - PARTS
33" ALUMINUM TOOLBOX - 377000

V-30

Section V - PARTS
33" ALUMINUM TOOLBOX - 377000

REF PART # DESCRIPTION QPU

1 54658 ROTARY PADDLE LATCH 1
54657 GASKET FOR PADDLE LATCH 1
81111 #8-32 X 1/2 STAINLESS ONE WAY SCREW 4
83111 #8-32 STAINLESS KEPT NUT 4

2 376182 STRIKER PIN MOUNTING PLATE 1
54659 STRIKER PIN 1
81115 STAINLESS CARRIAGE BOLT 5/16-18 x 3/4 2
82110 FLAT WASHER 5/16 4
82130 LOCK WASHER 5/16 2
83110 NUT 5/16-18 2
83125 NYLON LOCK NUT 5/16-18 1

3 377100W BOX WELDMENT 1
4 37741 DOOR WELDMENT 1

37740 DOOR ASSEMBLY 1
81100 STAINLESS CARRIAGE BOLT 1/4-20 x 3/4 6
83105 NYLON LOCK NUT 1/4-20 6

5 37744 DOOR REINFORCEMENT 1
6 37735 HINGE 1

811014 SS SOCKET BUTTON HEAD BOLT 1/4-20 x 7/8 2
811012 SS SOCKET BUTTON HEAD BOLT 1/4-20 x 3/4 3
811010 SS SOCKET BUTTON HEAD BOLT 1/4-20 x 5/8 5
83105 NYLON LOCK NUT 1/4-20 10

7 37760 TANDEM BOX SPACER CHANNEL (OPTIONAL) 1
8 37855L TANK AND TOOLBOX MOUNTING BRACKET-LEFT 1
9 37855R TOOLBOX MOUNTING BRACKET-RIGHT 1
10 5A221 LANYARD-21 INCH 2
11 37770 SHELF 1

REF PART # DESCRIPTION QPU

1 54658 ROTARY PADDLE LATCH 1
54657 GASKET FOR PADDLE LATCH 1
81111 #8-32 X 1/2 STAINLESS ONE WAY SCREW 4
83111 #8-32 STAINLESS KEPT NUT 4

2 376182 STRIKER PIN MOUNTING PLATE 1
54659 STRIKER PIN 1
81115 STAINLESS CARRIAGE BOLT 5/16-18 x 3/4 2
82110 FLAT WASHER 5/16 4
82130 LOCK WASHER 5/16 2
83110 NUT 5/16-18 2
83125 NYLON LOCK NUT 5/16-18 1

3 377100W BOX WELDMENT 1
4 37741 DOOR WELDMENT 1

37740 DOOR ASSEMBLY 1
81100 STAINLESS CARRIAGE BOLT 1/4-20 x 3/4 6
83105 NYLON LOCK NUT 1/4-20 6

5 37744 DOOR REINFORCEMENT 1
6 37735 HINGE 1

811014 SS SOCKET BUTTON HEAD BOLT 1/4-20 x 7/8 2
811012 SS SOCKET BUTTON HEAD BOLT 1/4-20 x 3/4 3
811010 SS SOCKET BUTTON HEAD BOLT 1/4-20 x 5/8 5
83105 NYLON LOCK NUT 1/4-20 10

7 37760 TANDEM BOX SPACER CHANNEL (OPTIONAL) 1
8 37855L TANK AND TOOLBOX MOUNTING BRACKET-LEFT 1
9 37855R TOOLBOX MOUNTING BRACKET-RIGHT 1
10 5A221 LANYARD-21 INCH 2
11 37770 SHELF 1



Section V - PARTS
49" ALUMINUM TOOLBOX - 378000

V-31

Section V - PARTS
49" ALUMINUM TOOLBOX - 378000

V-31

REF PART # DESCRIPTION QPU

1 54658 ROTARY PADDLE LATCH 1
54657 GASKET FOR PADDLE LATCH 1
81111 #8-32 X 1/2 STAINLESS ONE WAY SCREW 4
83111 #8-32 STAINLESS KEPT NUT 4

2 376182 STRIKER PIN MOUNTING PLATE 1
54659 STRIKER PIN 1
81115 STAINLESS CARRIAGE BOLT 5/16-18 x 3/4 2
82110 FLAT WASHER 5/16 4
82130 LOCK WASHER 5/16 2
83110 NUT 5/16-18 2
83125 NYLON LOCK NUT 5/16-18 1

3 377100W BOX WELDMENT 1
4 37741 DOOR WELDMENT 1

37740 DOOR ASSEMBLY 1
81100 STAINLESS CARRIAGE BOLT 1/4-20 x 3/4 6
83105 NYLON LOCK NUT 1/4-20 6

5 37744 DOOR REINFORCEMENT 1
6 37735 HINGE 1

811014 SS SOCKET BUTTON HEAD BOLT 1/4-20 x 7/8 2
811012 SS SOCKET BUTTON HEAD BOLT 1/4-20 x 3/4 3
811010 SS SOCKET BUTTON HEAD BOLT 1/4-20 x 5/8 5
83105 NYLON LOCK NUT 1/4-20 10

7 37760 TANDEM BOX SPACER CHANNEL (OPTIONAL) 1
8 37855L TANK AND TOOLBOX MOUNTING BRACKET-LEFT 1
9 37855R TOOLBOX MOUNTING BRACKET-RIGHT 1
10 5A221 LANYARD-21 INCH 2
11 37770 SHELF 1

REF PART # DESCRIPTION QPU

1 54658 ROTARY PADDLE LATCH 1
54657 GASKET FOR PADDLE LATCH 1
81111 #8-32 X 1/2 STAINLESS ONE WAY SCREW 4
83111 #8-32 STAINLESS KEPT NUT 4

2 376182 STRIKER PIN MOUNTING PLATE 1
54659 STRIKER PIN 1
81115 STAINLESS CARRIAGE BOLT 5/16-18 x 3/4 2
82110 FLAT WASHER 5/16 4
82130 LOCK WASHER 5/16 2
83110 NUT 5/16-18 2
83125 NYLON LOCK NUT 5/16-18 1

3 377100W BOX WELDMENT 1
4 37741 DOOR WELDMENT 1

37740 DOOR ASSEMBLY 1
81100 STAINLESS CARRIAGE BOLT 1/4-20 x 3/4 6
83105 NYLON LOCK NUT 1/4-20 6

5 37744 DOOR REINFORCEMENT 1
6 37735 HINGE 1

811014 SS SOCKET BUTTON HEAD BOLT 1/4-20 x 7/8 2
811012 SS SOCKET BUTTON HEAD BOLT 1/4-20 x 3/4 3
811010 SS SOCKET BUTTON HEAD BOLT 1/4-20 x 5/8 5
83105 NYLON LOCK NUT 1/4-20 10

7 37760 TANDEM BOX SPACER CHANNEL (OPTIONAL) 1
8 37855L TANK AND TOOLBOX MOUNTING BRACKET-LEFT 1
9 37855R TOOLBOX MOUNTING BRACKET-RIGHT 1
10 5A221 LANYARD-21 INCH 2
11 37770 SHELF 1



Section V - PARTS
65" ALUMINUM TOOLBOX - 379000

V-32

Section V - PARTS
65" ALUMINUM TOOLBOX - 379000

V-32

REF PART # DESCRIPTION QPU

1 54658 ROTARY PADDLE LATCH 1
54657 GASKET FOR PADDLE LATCH 1
81111 #8-32 X 1/2 STAINLESS ONE WAY SCREW 4
83111 #8-32 STAINLESS KEPT NUT 4

2 376182 STRIKER PIN MOUNTING PLATE 1
54659 STRIKER PIN 1
81115 STAINLESS CARRIAGE BOLT 5/16-18 x 3/4 2
82110 FLAT WASHER 5/16 4
82130 LOCK WASHER 5/16 2
83110 NUT 5/16-18 2
83125 NYLON LOCK NUT 5/16-18 1

3 379100W BOX WELDMENT 1
4 37741 DOOR WELDMENT 1

37740 DOOR ASSEMBLY 1
81100 STAINLESS CARRIAGE BOLT 1/4-20 x 3/4 6
83105 NYLON LOCK NUT 1/4-20 6

5 37744 DOOR REINFORCEMENT 1
6 37735 HINGE 1

811014 SS SOCKET BUTTON HEAD BOLT 1/4-20 x 7/8 2
811012 SS SOCKET BUTTON HEAD BOLT 1/4-20 x 3/4 3
811010 SS SOCKET BUTTON HEAD BOLT 1/4-20 x 5/8 5
83105 NYLON LOCK NUT 1/4-20 10

7 37760 TANDEM BOX SPACER CHANNEL (OPTIONAL) 1
8 37855L TANK AND TOOLBOX MOUNTING BRACKET-LEFT 1
9 37855R TANK AND TOOLBOX MOUNTING BRACKET-RGHT 1
10 5A221 LANYARD-21 INCH 2
11 37770 SHELF 1

REF PART # DESCRIPTION QPU

1 54658 ROTARY PADDLE LATCH 1
54657 GASKET FOR PADDLE LATCH 1
81111 #8-32 X 1/2 STAINLESS ONE WAY SCREW 4
83111 #8-32 STAINLESS KEPT NUT 4

2 376182 STRIKER PIN MOUNTING PLATE 1
54659 STRIKER PIN 1
81115 STAINLESS CARRIAGE BOLT 5/16-18 x 3/4 2
82110 FLAT WASHER 5/16 4
82130 LOCK WASHER 5/16 2
83110 NUT 5/16-18 2
83125 NYLON LOCK NUT 5/16-18 1

3 379100W BOX WELDMENT 1
4 37741 DOOR WELDMENT 1

37740 DOOR ASSEMBLY 1
81100 STAINLESS CARRIAGE BOLT 1/4-20 x 3/4 6
83105 NYLON LOCK NUT 1/4-20 6

5 37744 DOOR REINFORCEMENT 1
6 37735 HINGE 1

811014 SS SOCKET BUTTON HEAD BOLT 1/4-20 x 7/8 2
811012 SS SOCKET BUTTON HEAD BOLT 1/4-20 x 3/4 3
811010 SS SOCKET BUTTON HEAD BOLT 1/4-20 x 5/8 5
83105 NYLON LOCK NUT 1/4-20 10

7 37760 TANDEM BOX SPACER CHANNEL (OPTIONAL) 1
8 37855L TANK AND TOOLBOX MOUNTING BRACKET-LEFT 1
9 37855R TANK AND TOOLBOX MOUNTING BRACKET-RGHT 1
10 5A221 LANYARD-21 INCH 2
11 37770 SHELF 1



V-33

Section V - PARTS
PINTLE HITCH GROUP

REF PART # DESCRIPTION QPU

66370G PINTLE HITCH GROUP 1
1 66370W PINTLE HITCH WELDMENT 1
2 A3020 TOW BALL PINTLE HITCH 1
3 66378 RETAINING PIN 2
4 812A6 3/8 X 5/8 BUTTON HEAD BOLT 4

5A220 LANYARD 2
5 81428 BOLT 1/2-13 X 1.25 GRADE 8 2

SECURE WITH LOCTITE
6 81449 BOLT 1/2-13 X 2.5 GRADE 8 2
7 83312 NUT NYLOK 1/2-13 2

V-33

Section V - PARTS
PINTLE HITCH GROUP

REF PART # DESCRIPTION QPU

66370G PINTLE HITCH GROUP 1
1 66370W PINTLE HITCH WELDMENT 1
2 A3020 TOW BALL PINTLE HITCH 1
3 66378 RETAINING PIN 2
4 812A6 3/8 X 5/8 BUTTON HEAD BOLT 4

5A220 LANYARD 2
5 81428 BOLT 1/2-13 X 1.25 GRADE 8 2

SECURE WITH LOCTITE
6 81449 BOLT 1/2-13 X 2.5 GRADE 8 2
7 83312 NUT NYLOK 1/2-13 2



V-34

REF PART # DESCRIPTION QPU

390000 LADDER ASSEMBLY 1
1 391010 LADDER CARRIAGE 1
2 391020 UPPER RUNG ASSEMBLY 1
3 391030 LOWER RUNG ASSEMBLY 1
4 391040 FRAME MOUNTING BRACKET-OPTIONAL 1
5 36310 WHEEL 2
6 86100E RETAINING RING 1.00 EXTERNAL 2
7 82710 FLAT WASHER 1 x 1.50 2
8 391026 RETAINING BOLT 5/8-11 x 1-1/2 2
9 391018 WEAR PAD 4
10 391015 RETAINING TUBE 2
11 81221 ALLEN HEAD BOLT 3/8-16 x 1 4
12 83211 NYLON LOCK NUT 3/8-16 4

Section V - PARTS
RETRACTABLE LADDER

V-34

REF PART # DESCRIPTION QPU

390000 LADDER ASSEMBLY 1
1 391010 LADDER CARRIAGE 1
2 391020 UPPER RUNG ASSEMBLY 1
3 391030 LOWER RUNG ASSEMBLY 1
4 391040 FRAME MOUNTING BRACKET-OPTIONAL 1
5 36310 WHEEL 2
6 86100E RETAINING RING 1.00 EXTERNAL 2
7 82710 FLAT WASHER 1 x 1.50 2
8 391026 RETAINING BOLT 5/8-11 x 1-1/2 2
9 391018 WEAR PAD 4
10 391015 RETAINING TUBE 2
11 81221 ALLEN HEAD BOLT 3/8-16 x 1 4
12 83211 NYLON LOCK NUT 3/8-16 4

Section V - PARTS
RETRACTABLE LADDER



V-35

Section V - PARTS
STABILIZER COMPONENTS

REF PART # DESCRIPTION QPU

1 160519 STABILIZER WHEEL LIFT GUIDE PAD 2
2 160520 STABILIZER EXTENSION STAND 2

160525 STABILIZER EXTENSION STAND - LOW PROFILE 2
3 160535L STEEL L-ARM STABILIZER STORAGE TUBE - LEFT 1
4 160536R STEEL L-ARM STABILIZER STORAGE TUBE - RIGHT 1
5 160530L ALUMINUM L-ARM STORAGE TUBE - LEFT (OPTIONAL) 1
6 160530R ALUMINUM L-ARM STORAGE TUBE - RIGHT (OPTIONAL) 1
7 81412 BOLT 3/8-16 UNC x 3/4 FLAT SOCKET HEAD COUNTERSUNK 4
8 81522 BOLT 5/8-11 UNC x 2-1/4 8
9 83411 NUT 5/8-11 UNC NYLON LOCK 8

V-35

Section V - PARTS
STABILIZER COMPONENTS

REF PART # DESCRIPTION QPU

1 160519 STABILIZER WHEEL LIFT GUIDE PAD 2
2 160520 STABILIZER EXTENSION STAND 2

160525 STABILIZER EXTENSION STAND - LOW PROFILE 2
3 160535L STEEL L-ARM STABILIZER STORAGE TUBE - LEFT 1
4 160536R STEEL L-ARM STABILIZER STORAGE TUBE - RIGHT 1
5 160530L ALUMINUM L-ARM STORAGE TUBE - LEFT (OPTIONAL) 1
6 160530R ALUMINUM L-ARM STORAGE TUBE - RIGHT (OPTIONAL) 1
7 81412 BOLT 3/8-16 UNC x 3/4 FLAT SOCKET HEAD COUNTERSUNK 4
8 81522 BOLT 5/8-11 UNC x 2-1/4 8
9 83411 NUT 5/8-11 UNC NYLON LOCK 8



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<

    /BGR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /CZE <>
    /DAN <>
    /DEU <>
    /ESP <>
    /ETI <>
    /FRA <>
    /GRE <>

    /HRV (Za stvaranje Adobe PDF dokumenata najpogodnijih za visokokvalitetni ispis prije tiskanja koristite ove postavke.  Stvoreni PDF dokumenti mogu se otvoriti Acrobat i Adobe Reader 5.0 i kasnijim verzijama.)
    /HUN <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /LTH <>
    /LVI <>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /POL <>
    /PTB <>
    /RUM <>
    /RUS <>
    /SKY <>
    /SLV <>
    /SUO <>
    /SVE <>
    /TUR <>
    /UKR <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice




